

TOTAL EDL=222**No. of Available EDL Medicines =183****No. of Not Available EDL Medicines =39****Percentage of Availability= 82.43%****List of Available EDL Medicines**

S.No	Name of Item	Dosage form	Strength Specific	Availability
1.	5 - Fluorouracil	Inj.	500 mg/amp	YES
2.	Adenosine	Inj.	6 mg 2 ml. Amp.	YES
3.	Adrenaline	Inj.	1mg/ml 1ml amp.	YES
4.	Amikacin	Inj.	500mg/2ml	YES
5.	Allopurinol	Tab	100mg	YES
6.	Abiraterone	Tab	250mg	YES
7.	Amiodarone	Inj.	50 mg/ ml, 3 ml ampoule	YES
8.	Amitriptyline	Tab	10 mg.	YES
9.	Amoxycillin Clavulanic acid	Tab/Inj.	625mg (500 mg + 125 mg)/1.2g Vial	YES
10.	Amlodipine	Tab	5 mg	YES
11.	Anastrozole	Tab	1 mg	YES
12.	Apixaben	Tab	2.5 mg	YES
13.	Aprepitant (pack of 3)	Tab	125/80/80	YES
14.	Atracurium	Inj.	10 mg./ml. 2.5 ml amp	YES
15.	Atropine Sulphate	Inj.	0.6mg/ml 1 ml amp	YES
16.	Azithromycin	Tab	500 mg	YES
17.	B-Complex(B1, B2, B3, B5, B6, B12 Therapeutic Dose)	Tab/Syp	200ml	YES
18.	Biclutamide	Tab	50 mg	YES
19.	Bevacizumab	inj.	400mg/100mg	YES
20.	Bisacodyl	Tab	5mg	YES
21.	Benzydamine Mouth Wash	Mouth Wash Solution	0. 2% 100 ml Bottle	YES
22.	Bleomycin	Inj.	15 units/vial	YES
23.	Bromhexine Hydrochloride	Syp	4mg./ 5ml 100ml Bottle	YES
24.	Budesonide Repsule 0.5mg	Respules	2ml	YES

25.	Bupivacaine 5 mg, Dextrose 80 mg/ mL./Bupivacaine Hydrochloride 0.5%	Inj.	4 ml/20ml	YES
26.	Calcium Carbonate 500 mg Elemental Calcium+ VITAMIN D	Tab	500mg	YES
27.	Calcium Gluconate	Inj.	10% 10ml amp.	YES
28.	Capecitabine	Tab	500 mg	YES
29.	Carboplatin	Inj.	450mg/vial/150mg per 15ml	YES
30.	Cefixime	Tab	200mg	YES
31.	Cefoperazone Sodium 1 gm + Sulbactam 500MG	Inj.	1.5 gm	YES
32.	Ceftazidime	Inj.	1gm/vial	YES
33.	Ceftriaxone	Inj.	1gm vial	YES
34.	CHG Handrub : Broad spectrum virucidal, bactericidal and fungicidal waterless CHG & alcohol based hand-rub for hand hygiene, containing 0.5% w/v (equivalent to 2.5% v/v) Chlorhexidine Gluconate & 70% v/v Ethyl Alcohol, moisturizer and emollients with a wall-mounting/bed- side stand.	Liquid	500ml	YES
35.	Ciprofloxacin	Tab/Inj	500mg/ 100ml Polypack	YES
36.	Cisplatin	Inj.	50 mg/vial	YES
37.	Clindamycin	Tab/Inj	600 mg/600mg	YES
38.	Clotrimazole	Lozenges	10 mg	YES

39.	Clotrimazole Mouth paint	Sol.	15 ml	YES
40.	Cyclophosphamide	Inj.	1000mg/vial	YES
41.	Cytarabine	Inj.	100 mg/1000mg	YES
42.	Dacarbazine	Inj.	200mg/Vial	YES
43.	Dasatinib	Tab	50 mg	YES
44.	Daunorubicin	Inj.	20 mg	YES
45.	Dexamethasone	Tab/Inj	4 mg/ 4 mg/ ml, 2 ml ampoule	YES
46.	Dexmedetomidine	Ampoule	100 microgram/ml, 2 ml ampoule	YES
47.	Dextrose	Inj.	25% 100 ml	YES
48.	Dextrose 5% 500ml IV fluid glass/ plastic container/Dextrose with Saline (DNS) 5% + 0.9% 500ml IV fluid glass/ plastic container	IV fluid	500ml	YES
49.	Diclofenac Sodium	Tube	1% w/v 20 gm. tube	YES
50.	Diclofenac Sodium	Tab/Inj.	50mg/75mg/75mg per ml	YES
51.	Diltiazem	Inj.	5mg/ml, 5 ml vial	YES
52.	Docetaxel with Solvent	Inj.	20 mg/80mg	YES
53.	Domperidone	Tab	10 mg.	YES
54.	Doxorubicin	Inj.	50mg/ vial	YES
55.	Doxycycline	Cap	100 mg	YES
56.	Enoxaparin	Inj.	40mg/0.4ml Prefilled Syringe/60mg 0.6ml prefilled syringe	YES
57.	Entecavir	Tab	0.5 mg	YES
58.	Erlotinib	Tab	150 mg	YES
59.	Erythropoietin	Inj.	10000 I.U	YES
60.	Etophylline + Theophylline	Tab/Inj	150 mg SR/220mg/2ml (169.4+50.6mg) 2 ml amp.	YES
61.	Etoposide	Inj.	100 mg/vial	YES
62.	Fentanyl	Inj.	0.05mg/ml 2ml	YES
63.	Fentanyl	Transdermal Patch	25 mcg/ hour/12.5mcg /hr	YES

64.	Ferrous Sulphate 200mg (equivalent to 60 mg elemental iron)	Tab		YES
65.	Fexofenadine	Tab	120 mg	YES
66.	Folic Acid	Tab	5mg	YES
67.	Frusemide	Inj.	10mg. / ml. 2ml amp.	Yes
68.	Fungal diastase and Pepsin Syrup	Syp	200ml	YES
69.	Gabapentine	Tab	300mg	YES
70.	Gefitinib	Tab	250 mg	YES
71.	Gemcitabine	Inj.	1gm/Vial/200mg	YES
72.	Gentamicin	Inj.	40mg/ml 2ml vial	YES
73.	Glutaraldehyde Activated without Foaming to remain Alkaline for 2 weeks 2% w/v to 5%	Solution	5 Ltr. Bottle	YES
74.	Glycerol pure	Syp	500ml Bottle	YES
75.	Glycopyrrolate	Inj.	0.2mg/ml 1 ml amp.	YES
76.	Granules Vitamin D3 cholecalciferol (60000 IU per sachet)	Sachet	1gm Sachet	YES
77.	Heparin	Vial	1000 units /ml, 5 ml vial	YES
78.	Human Normal Serum Albumin	Inj.	20% 100ml pack	YES
79.	Hydrocortisone acetate foam	Enema		YES
80.	Hydrocortisone Sodium Succinate	Inj.	100mg/ml	YES
81.	Hyoscine Butyl Bromide	Tab/Inj.	10mg/20mg/ ml 1ml amp	YES
82.	Ifosfamide with mesna	Inj.	(1gm + 200 mg x 3) Vial	YES
83.	Imatinib	Tab	400mg	YES
84.	Insulin Soluble (Human)	Inj.	40 IU/ml 10 ml vial	YES
85.	Iohexol (350 mg/ml) (Non-Ionic)	Solution	200ml	Yes
86.	Irinotecan	Inj.	100 mg/5ml	YES

87.	Isoflurane No– preservative and blood gas coefficient of 1.4 (IP/ BP/ USP - current edition/ approved by DCGI)	Inj.	250 ml bottle	YES
88.	Isolyte P	Inj.	500 ml	YES
89.	Itraconazole	Tab	200 mg	YES
90.	L Asparaginase	inj.	10000 IU	YES
91.	L Glutamine	Sachet	15 gm	YES
92.	Labetalol	Inj.	5 mg/ ml, 4 ml ampoule	YES
93.	Lactulose	Syp	667mg/ml 100ml Bottle	YES
94.	Lapatinib	Tab	250 mg	YES
95.	Lenvatinib	Tab	4mg	YES
96.	Letrozole	Tab	2.5mg	YES
97.	Leucovorin	Inj.	350 mg/50mg	Yes
98.	Levocetirizine	Tab	5mg	YES
99.	Levofloxacin	Tab/Inj	500mg/500mg/ 100ml Vial	YES
100.	Levosalbutamol 2.5mg/ Ipratopium 500mcg Repsule	Respules	2 ml	YES
101.	Lignocaine 4% Viscous solution for gargles 100 ml/Lignocaine 10 % spray/Lignocaine Hydrochloride 2% jelly tube 30gm/Lignocaine Hydrochloride Topical 4%30ml vial	Gargle Solution/spray/j elly	Varying	YES
102.	Lignocaine (preservative free)/Lignocaine Hydrochloride (without adrenaline)2%30ml	Inj.	2% (21.3mg/ml) 50ml Vial/2% 30ml	YES

103.	Lignocaine with Adrenaline 2% with adrenaline (1:2,00,000)	Inj.	30 ml vial	YES
104.	Linezolid	Tab	600 mg	YES
105.	Magnesium hydroxide + aluminium hydroxide + activated dimethicone/ simethicone 250mg + 250mg + 50mg/ 5ml	Suspension	200 ml Bottle	YES
106.	Magnesium sulphate	Inj.	50% w/v 2 ml amp.	YES
107.	Mannitol for IV infusion 20 % 100 ml bottle	Infusion	20%, 100 ml	YES
108.	Mephentermine	Ampoule	30 mg/ml, 1 ml ampoule	YES
109.	Mercaptopurine	Tab	50mg	YES
110.	Meropenem	Inj.	1 Gm vial	YES
111.	Metformin	Tab	500 mg	YES
112.	Methotrexate/Methotrexate Intrathecal	Tab/Inj	2.5mg/500mg/15mg/50mg/ vial	YES
113.	Methyl prednisolone	Inj.	80 mg/ 2 ml vial	YES
114.	Methylcobalamine	Tab/inj	1500 mcg/500mcg	YES
115.	Metoclopramide	Tab/Inj	10mg/5mg/ml 2 ml amp	YES
116.	Metoprolol	Tab/Inj	25mg/1mg/ml 5 ml amp	YES
117.	Metronidazole	Tab/Inj	400mg/500mg/100ml Bottle	YES
118.	Metronidazole ointment 2 % for external application	Ointment	2% w/v	YES
119.	Midazolam	Inj.	1mg/ml 5 ml vial	YES
120.	Morphine Sulphate	Inj.	15mg/ml 1 ml	YES

121.	Multivitamin As per Schedule-V of Drugs and Cosmetics rules 1945, GOI amp	Tab	As per schedule -V	YES
122.	Neostigmine	Inj.	05 mg/ ml, 5 ml amp	YES
123.	Nimotuzumab	Inj.	200 mg	YES
124.	Nitrofurantoin	Tab	100mg	YES
125.	Noradrenaline	Inj.	1mg/ml 2 ml amp.	YES
126.	Norfloxacin	Tab	400 mg	YES
127.	Normal Saline (Glass bottle)	Inj.	500 ml	YES
128.	Noscapine	Syp	7mg / 5ml 100ml Bottle	Yes
129.	Octreotide	Inj.	100 mcg/ml 1ml amp	YES
130.	Ondansteron	Tab/Inj	4mg/2mg/ml. 4mlamp	YES
131.	ORS (Low osmolarity: 245 mmol/L: Sod Chloride 2.6 g/ L Trisodium citrate dehydrate 2.9g/L , Pot.Chloride 1.5g/L,Glucose anhydrous 13.5g/L) 20.5 gm	Powder	Sachet	YES
132.	Oxaliplatin	Inj.	100 mg	YES
133.	Oxethazaine + Aluminium Hydroxide + Magnesium Hydroxide	Syp	170 ml	YES
134.	Oxymetazoline Nasal Drop	Nasal Drop	0.05 % solution (10 ml solution)	YES
135.	Paclitaxel	Inj.	100 mg/vial/260ml	YES
136.	Paclitaxel Albumin Bound Nanoparticle	Inj.	100 mg	Yes
137.	Pantaprazole	Tab/Inj	40 mg/40mg Amp/ vial	YES
138.	Paracetamol	Tab/Inj.	650 mg/1000 mg/100 ml	YES

139.	PC enema	Enema		YES
140.	Pemetrexed	Inj.	500 mg vial	YES
141.	Pheniramine maleate	Tab/Inj.	25mg/22.75mg/ml 2 ml amp	YES
142.	Phenytoin Sodium	Inj.	50mg/ml 2ml amp.	YES
143.	Piperacillin Sodium 4gm + Tazobactam 500 mg	Inj.	4.5mg vial	YES
144.	Placentrex	Inj.	2ml	YES
145.	Polymyxin B Sulphate, Bacitracin Zinc, Neomycin Sulphate 15gm	powder		YES
146.	Potassium Chloride	Syp/inj	200ml/2meq/ml 10ml ampoule	YES
147.	Povidone Iodine	Mouth Wash Solution	1% Bottle	YES
148.	Povidone Iodine 7.5% Surgical Scrub Solution	Solution	500ml	YES
149.	Povidone iodine Solution	Solution	5% 500ml Bottle	YES
150.	Prednisolone	Tab	10 mg	YES
151.	Pregabalin 75 mg + Methylcobalamine 750mcg	Cap		YES
152.	Propofol	Inj.	1% 20 ml vial	YES
153.	Racecadotril	Cap	100 mg	YES
154.	Rifaximin	Tab	550 mg	YES
155.	Ringer Lactate	IV fluid	500 ml	YES
156.	Rituximab	Inj.	100 mg/10 ml	YES
157.	Rocuronium	Inj.	10 mg/ml 5ml amp	YES
158.	Sevoflurane U.S.P (IP/ BP/ USP as approved by DCGI)	Inj.	250 ml bottle	YES
159.	Sodium Bicarbonate	Inj.	7.5% Isotonic 10ml amp.	YES
160.	Sodium Chloride	Inj./IV Fluid	0.9% , 100 ml/3%250ml/0.9%500ml	YES
161.	Sorafenib Tosylate	Tab	200mg	YES

162.	Sugammadex	Inj.	100 mg/ ml 2 ml amp	YES
163.	Sunitinib	Tab	50 mg	YES
164.	Tab.Trypsin+Chymo trypsin	Tab	10000 IU	YES
165.	Tamoxifen	Tab	20mg	YES
166.	Tegicycline	Inj.	50 mg	YES
167.	Telmisartan	Tab	40mg	YES
168.	Temozolamide	Cap	20mg/100mg/250mg	YES
169.	Tenofovir AF	Tab	25mg	YES
170.	Tiotropium	DPI	18 mcg	YES
171.	TPN Peripheral	TPN	500ml/1000ml	YES
172.	Tramadol/Tramadol 37.5 mg + Acetaminophen 325 mg	Cap/inj	50 mg/50mg/ml 2ml amp	YES
173.	Tranexamic acid	Tab/inj	500 mg/5ml amp	YES
174.	Trastuzumab	Inj.	440 mg	YES
175.	Urso deoxy cholic acid	Tab/Cap	300mg	YES
176.	Vancomycin as hydrochloride	Inj.	500mg vial	YES
177.	Vecuronium	Inj.	4mg powder/ amp	YES
178.	Vinblastine	Inj.	10mg	YES
179.	Vincristine	Inj.	1mg	YES
180.	Vitamin K	Inj.	10 mg/ml 1 ml amp	YES
181.	Voriconazole	Tab	200 mg	YES
182.	Zoledronic Acid	Inj.	4mg	YES
183.	GCSF	Inj.	300 mcg Vial/PFS	YES

List of Not-Available EDL Medicines

S.No	Name of Item	Dosage form	Strength Specific	Availability
1.	Afatinib	Tab	40 mg	No
2.	Cetuximab	Inj.	500 mg	NO
3.	Choline salicylate 9% + Lignocaine Hydrochloride, Benzalkonium Chloride 0.2 % for oral use	Gel	10ml	NO
4.	Dactinomycin	inj.	0.5mg	NO
5.	Ethamsylate	Tab/inj	500 mg/250mg	NO

6.	Formetrol Fumarate & Budesonide	DPI	200/6 mcg	NO
7.	Goserelin	Inj.	10.8 mg	NO
8.	Heparin Benzyl Nicotinate Ointment	Ointment	20gm	NO
9.	Iron (III) Hydroxide Polymaltose (equip. To elemental iron 50 mg) + Cyanacobalamin 5mcg + Folic Acid 500mcg + L Lysine 40 mg	Syp	200 ml	NO
10.	Iron Sorbitol Citric Acid	Inj.	75 mg/ 1.5 ml	NO
11.	Laxative syrup (100 ml bottle, each 5 ml contains liquid paraffin(1.25 ml), Magnesium Hydroxide (3.75 ml) and sodium picosulphate 3.3mg	syp	100ml bottle	NO
12.	Loperamide	Tab	2 mg	NO
13.	Lubricant Eye drop containing carboxymethyl cellulose	Eye drop	0.5%w/v, 10ml	NO
14.	Palbociclib 125 mg	Tab	125 mg	NO
15.	Palenasetron	Inj.	0.25 mg	NO
16.	Pyridoxine	Tab	40 mg	NO
17.	Romiplostin	Inj.	250mg	NO
18.	Saccharomyces boulardii	Sachet	Sachet	NO
19.	Sofosbuvir+ Velpasavir	Tab	400 mg	NO
20.	Spironolactone 50 mg+Frusemide 20 mg	Tab		NO
21.	Chlorhexidine 4%	Scrub	1 Ltr Pack	NO

22.	Ammonium chloride 60 MG+Chlorpheniramine maleate 2.5 MG+Dextromethorphan 5 MG+Guaifenesin 50 MG/5ml Bottle	Syp	100 ml	NO
23.	Atezolizumab	Inj.	1200mg/20ml	NO
24.	Beclomethasone, Phenylephrine, Lignocaine, Chlorocresol	Cream	20gm	NO
25.	Lactobacillus	Sachet	1 gm	NO
26.	Leuprolide	Inj.	22.5 mg/7.5	NO
27.	Liposomal Doxorubicin	Inj.	20mg	NO
28.	Lorlatinib	tab	100mg	NO
29.	Morphine	Tab	10 mg/20mg/60mg SR	NO
30.	N acetyl cystine	Inj	600mg	NO
31.	Naloxone	Inj.	0.4 mg/ ml (1 ml ampoule)	NO
32.	Olaparib	Tab	150mg	NO
33.	Osimertinib	Tab	80mg	NO
34.	Pembrolizumab	Inj.	100mg/4ml	NO
35.	Pertuzumab	Inj.	420mg	NO
36.	Ropivacaine	Inj.	5 mg/ml 30 ml vial	NO
37.	Sulfamethoxazole + Trimethoprim	Tab	800mg+160mg	NO
38.	Trabectedin	Inj.	1mg/vial	NO
39.	Apixaben	Tab	2.5 mg	NO

